
  

 

 

 

Final Report:  

Graham Hill Water Treatment Plant  

Source Water Quality Monitoring Study 
 

 

 

 

Prepared for: 

City of Santa Cruz 

 

 

 

Prepared by: 

 

  
 

February 25, 2019 

 

 
 

 
 
 
 

Trussell Technologies, Inc. 

Brian Pecson, Ph.D., P.E. 

Sarah Triolo 

Emily Darby 

John Kenny, P.E. 

Samantha Bear 

 

 

Reviewed by: 

Elaine Howe, P.E., BCEE 

Rhodes Trussell, Ph.D., P.E., BCEE 

 



GHWTP Source Water Quality Monitoring Study February 2019 
 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 2 

 

Table of Contents 

Executive Summary ...................................................................................................................... 4 
[...]
1,2-Dichloroethane 0.005 ND ND ND ND ND 
1,2-Dichloropropane 0.005 ND ND ND ND ND 
1,2,4-Trichlorobenzene 0.005 ND ND ND ND ND 
1,3-Dichloropropene 0.0005 ND ND ND ND ND 
1,4-Dichlorobenzene 0.005 ND ND ND ND ND 
Benzene 0.001 ND ND ND ND ND 
Carbon Tetrachloride 0.0005 ND ND ND ND ND 
cis-1,2-
Dichloroethylene 

0.006 ND ND ND ND ND 

Dichloromethane 0.005 ND ND ND ND ND 
Ethylbenzene 0.3 ND ND ND ND ND 
Methyl-tert-butyl ether 
(MTBE) 

0.013 ND ND ND ND ND 

Monochlorobenzene 0.07 ND ND ND ND ND 
Styrene 0.1 ND ND ND ND ND 
Tetrachloroethylene 0.005 ND ND ND ND ND 
Toluene 0.15 ND ND ND ND ND 
trans-1,2-
Dichloroethylene 

0.01 ND ND ND ND ND 

Trichloroethylene 0.005 ND ND ND ND ND 
Trichlorofluoromethane 0.15 ND ND ND ND ND 
Vinyl Chloride 0.0005 ND ND ND ND ND 
Xylenes 1.75 ND ND ND ND ND 
2,4-D 0.07 ND ND ND ND ND 
Alachlor 0.002 ND ND ND ND ND 
Atrazine 0.001 ND ND ND ND ND 

Bentazon 0.018 ND ND ND ND ND 

Carbofuran 0.018 ND ND ND ND ND 
Diquat 0.02 ND ND ND ND ND 
Endothall 0.1 ND ND ND ND ND 
Ethylene Dibromide 0.00005 ND ND ND ND ND 



GHWTP Source Water Quality Monitoring Study February 2019 
 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 76 

Constituent MCL 
San 

Lorenzo 
River 

Newell 
Creek  

Majors 
Creek 

Laguna 
Creek 

Liddell 
Spring 

Lindane 0.0002 ND ND ND ND ND 

Oxamyl 0.05 ND ND ND ND ND 

Simazine 0.004 ND ND ND ND ND 

Gross alpha particle 15 pCi/L ND ND ND ND ND 

Radium-226 5 pCI/L 
(combined) 

ND ND ND ND ND 

Radium-228 ND ND ND ND ND 

Uranium 20 pCi/L 0.067 ND ND ND 0.94 

 



GHWTP Source Water Quality Monitoring Study February 2019 
 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 77 

Appendix B: West Yost Jar Testing Technical Memo 
  



GHWTP Source Water Quality Monitoring Study February 2019 
 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 78 

 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

This page intentionally blank. 

 
  



 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 1 

GHWTP Jar Testing and Sludge Settling Testing Results 

 

Date:   October 1, 2019 (Final) 

March 8, 2019 (Revised) 

June 14, 2018 (Draft) 

 

Recipient: Jeff Wanlass, West Yost 

 

Authors:  Sarah Triolo 

 Mayara Arnold 

 Chao-Chun Yang 

 

Reviewers: Brian Pecson, Ph.D., P.E. 

 Emily Owens-Bennett, P.E. 

   

Subject:  Final GHWTP Jar Testing and Sludge Settling Testing Results 

 

1. Introduction 
 

Bench-scale testing was conducted by Trussell Technologies (Trussell Tech) and West Yost at 

the City of Santa Cruz (City) Graham Hill Water Treatment Plant (GHWTP) to support solids 

handling system design work and treatment alternatives evaluation. The test goals were as 

follows: 

 

Solids handling evaluation: 

 Determine coagulant dose to treat high-turbidity water from both the San Lorenzo River 

and Loch Lomond to optimize removal of both turbidity and total organic carbon (TOC). 

 Characterize settleability of semi-clarified spent filter backwash water and sedimentation 

basin sludge. 

Enhanced coagulation optimization: 

 Evaluate enhanced coagulation treatment to determine optimal pH and coagulant dose to 

minimize DBP formation.  

 

Multiple source waters were tested over the course of two weeks of jar testing conducted onsite 

at the GHWTP lab facility, including both a high and low turbidity San Lorenzo River water, a 

source water blend, and a low turbidity Newell Creek water. This technical memorandum (TM) 

describes the testing methodology, summarizes the results, and provides conclusions from the 

bench-scale testing. 

2. Enhanced Coagulation Testing Methods 
 

The bench testing focused on the assessment of enhanced coagulation of the currently available 

GHWTP water sources, as well as the formation of disinfection byproducts (DBPs) – namely 

total trihalomethanes (TTHMs) – using simulated distribution system (SDS) tests. Free chlorine 



Final GHWTP Jar Testing & Sludge Settling Results October 2019 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 2 

is used as a disinfectant at GHWTP and can react with natural organic matter (NOM) in the 

water to form TTHMs. In water treatment, total organic carbon (TOC) is typically used as a 

surrogate for NOM, and the removal of TOC–a surrogate for removal of precursor material–is 

regulated by the United States Environmental Protection Agency (USEPA) under the Stage 1 and 

2 Disinfectants and Disinfection Byproducts Rules (D/DBP Rules) (USEPA, 1998, 2001, and 

2006). The D/DBP Rules establish maximum contaminant levels (MCLs), routine monitoring 

requirements, as well as operational evaluation levels to mitigate exposure to high DBP levels. 

Compliance with the MCL value of 0.080 mg/L for TTHM is based on a locational running 

annual average (LRAA) for individual monitoring locations within the distribution system 

(USEPA, 2006). For some source waters, greater TOC removal can be achieved at a lower pH 

with the same coagulant dose. This process, enhanced coagulation, was tested as part of this 

project to determine the optimal pH and aluminum sulfate (alum) dose to achieve turbidity and 

TOC reduction in each source water. Additionally, the regulation requires different amounts of 

TOC removal for enhanced coagulation depending on the source water TOC and alkalinity (refer 

to Table 1).  
 

Table 1. Stage 1 D/DBP Rules TOC Removal Requirement (USEPA, 1998). 

Source Water TOC 
(mg/L) 

Source Water Alkalinity (mg/L as CaCO3) 
TOC removal (%) 

0 – 60 >60 – 120 >120 

>2.0 – 4.0 35 25 15 

>4.0 – 8.0 45 35 25 

>8.0 50 40 30 

 

This section describes the preparation of stock chemical solutions for use in the testing, the 

procedure for titrations that was used to determine acid doses needed to achieve specific 

coagulated water pH targets, the jar testing procedure, and the procedure for simulated 

distribution system disinfection byproduct (SDS DBP) testing. 

 

2.1. Stock Solution Preparation 
Enhanced coagulation jar tests involved the use of several chemicals that are used for full-scale 

treatment at GHWTP. The preparation of stock solutions used during testing followed the 

Standard Operating Procedure for Jar Tests developed by Trussell Tech in 2017. Stock 

solutions were made weekly for aluminum chlorohydrate (ACH), Magnafloc LT7992 (cationic 

polymer used as a coagulant aid), and non-acidified liquid alum (Al2(SO4)3•14H2O). For the 

purposes of this document, future uses of the word “alum” refer to the non-acidified liquid alum. 

Each stock solution was prepared to a target concentration as neat chemical used by the GHWTP 

staff for internal jar testing. An example calculation for the dilution of ACH and the stock 

solution concentrations used are provided in Appendix A. 

 

Potassium permanganate (KMnO4), sulfuric acid, and sodium hypochlorite were provided by 

City staff at strength. Potassium permanganate was 0.1% of neat strength, and sulfuric acid was 

5%. The sodium hypochlorite stock was quantified by City staff daily using a Hach digital 

titrator kit.  

 



Final GHWTP Jar Testing & Sludge Settling Results October 2019 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 3 

2.2. Titration 
In order to optimize pH and coagulant dose for enhanced coagulation, each of the waters tested 

was titrated with sulfuric acid to target specific pH values. Titrations were performed prior to the 

start of each jar test – using an aliquot of source water dosed with the associated chemicals for an 

individual test condition – to ascertain the combined effect of the chemical addition on pH and 

determine the necessary sulfuric acid dose at Flash Mix 2 to achieve the target pH for the given 

test condition.  

 

Two steps were needed for titrating each source water. First, the non-alum chemicals (e.g.  

 KMnO4, Magnafloc, and ACH) were added in a stepwise manner to determine the impact on 

pH, followed by titration with increasing doses of alum to achieve the targeted range of alum 

concentrations. This process provides data on the resulting pH from each of the chemical 

additions in Flash Mix 1, as well as from the alum addition at Flash Mix 2 for a range of alum 

doses. An example of this process is provided in Table 2. Note that ACH was not included in the 

specific example shown in Table 2, though ACH is often used for Newell Creek water. The 

second titration was used to determine the dose of sulfuric acid needed to bring the water down 

to the target pH value for enhanced coagulation. This titration was performed for each alum dose 

condition, as the addition of alum resulted in a change in pH. An example is given below, in 

Table 3. The titration provides data on the sulfuric acid addition and resulting pH for each step of 

the titration. The information allows for the calculation of sulfuric acid needed to depress the pH 

from the value identified in Table 2, Step 3 (specific to the target alum dose) to the specific 

target pH value for each test condition. The full list of steps for this titration can be found in 

Appendix B, including example calculations for a hypothetical test condition consisting of pre-

chlorination, an alum dose of 73 mg/L (as neat), and a target pH of 6.5.  

 
Table 2. Example of chemical addition steps and resulting pH values for Newell Creek water. 

Newell Creek Step 3 - Alum:  

Volume (mL):  2000 Dose (mg/L) Stock (mL) pH 

pH: 7.55 53 10.6 7.15 

  63 12.6 7.09 

Step 1 - KMnO4: 73 14.6 7.01 

Dose (mg/L): 1 83 16.6 6.94 

mL Stock (mL): 2 93 18.6 6.90 

pH: 7.57 103 20.6 6.85 

  113 22.6 6.80 

Step 2 - Magnafloc: 123 24.6 6.74 

Dose (mg/L): 2 133 26.6 6.71 

mL Stock (mL): 4 143 28.6 6.67 

pH: 7.58  
 

 

 



Final GHWTP Jar Testing & Sludge Settling Results October 2019 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 4 

Table 3. Example of sulfuric acid titration for Newell Creek water. 

Newell Creek Step 3 - H2SO4a:  

Volume (mL):  2000 
Initial Burette 

(mL) 
Final Burette 

(mL) pH 

pH: 7.53 0 3.1 7.59 

  3.1 18.5 7.16 

Step 1 - KMnO4: 18.5 23 7.09 

Dose (mg/L): 1 0 4.5 7.01 

mL Stock (mL): 2 4.5 9 6.94 

pH: 7.56 9 13.5 6.90 

  13.5 17 6.85 

Step 2 - Magnafloc: 17 20 6.79 

Dose (mg/L): 2 20 22.7 6.75 

mL Stock (mL): 4 0 5 6.72 

pH: 7.58 5 9 6.68 

  9 14 6.62 

Step 3 - NaOCl: 14 23 6.53 

Dose (mg/L): 3.9 0 12 6.42 

mL Stock (mL): 0.639 12 23 6.32 

pH: 7.73 19.4 25 6.24 
a 5% H2SO4 diluted 100 times 

 

2.3. Jar Testing 
The Standard Operating Procedure for Jar Tests was used for the jar tests. During the testing, an 

assumed plant flow of 8 MGD was used for establishing the jar testing parameters related to 

plant flow (i.e., contact basin hydraulic retention time). The sedimentation time used for the jar 

test was based on settling velocity curves developed by City staff. Twenty minutes was selected 

as the preferred settling time to simulate the plant process based on the turbidity data of the 

settling velocity curve. The overall jar testing procedure is summarized as follows.  

 

1. Measure and collect samples for water quality 

2. Aliquot the chemicals required in plastic weigh boats prior to the start of each test 

3. Perform jar tests with the following setpoints: 

a. Flash Mix 1: 10 sec @ 236 RPM 

i. Add ACH (if used) and KMnO4 

b. Carbon Contactor: 114 min @ 55 rpm 

c. Flash Mix 2: 30 sec @ 120 RPM 

i. Add sodium hypochlorite (if pre-chlorination condition), polymer, alum, 

and acid 

d. Flocculation Step 1: 42 min @ 28 RPM 

e. Flocculation Step 2: 42 min @ 19 RPM 

f. Sedimentation: 20 min 



Final GHWTP Jar Testing & Sludge Settling Results October 2019 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 5 

g. Post Sedimentation: 

i. Slowly decant water from the jars using the sampling ports 

ii. Measure and collect samples for water quality 

iii. Add sodium hypochlorite (for post-chlorination conditions) and hold for 

60 minutes 

 

2.4. SDS DBP Testing 
The SDS DBP testing was performed in conjunction with jar testing to evaluate the formation of 

TTHMs for each test condition. The same chlorine dose was tested for each of the post-

chlorination test conditions.  

 

After the settled water quality was collected, 1L of each of the post-chlorination test condition 

waters were aliquoted into separate zero head-space containers. Sodium hypochlorite was then 

dosed for each of the test conditions while staggering the time to ensure adequate time for 

sampling of each test condition after 1 hour. Sodium hypochlorite was not dosed after the jar test 

for the pre-chlorination test conditions. The sample representing the 1-hour contact time for the 

pre-chlorination sample was collected at the same time as the 1-hour contact samples for the 

post-chlorination samples. Temperature, pH, chlorine residual, and TTHM were each measured 

from the 1-hour contact time sample. Simultaneously, approximately 250 mL was aliquoted into 

an amber bottle for each of the test conditions and held for 7 days to replicate a representative 

residence time in the City’s distribution system. The pH of these samples was not adjusted prior 

to SDS testing and may impact DBP formation in the distribution system. The pH range present 

in the SDS tests after chlorination was 6.5 – 7.5, whereas the current plant operations target a pH 

leaving the plant of 7.1 – 7.3. A DBP formation model that has been developed as part of a 

parallel effort could be used to estimate the impact of increasing the pH in the distribution 

system for the conditions where it was below 7 in the SDS tests. The SDS samples were stored in 

the filter gallery to maintain a temperature similar to the treated water in the City’s distribution 

system. The 7-day hold time samples were processed after 7 days, and the same water quality 

parameters were measured (temperature, pH, chlorine residual, and TTHM). The difference in 

the TTHM values from these two sample times provides a measure of the formation potential. 

 

The formation potential samples (7-day hold time 250 mL sample in amber bottles) and the 

individual TTHM samples were stored in amber glass bottles with no headspace. In addition, the 

formation potential samples were covered in aluminum foil to ensure the samples were not 

affected by ambient light.  

 

3. Enhanced Coagulation Results  
 

Enhanced coagulation testing was carried out to determine the optimal pH and coagulant dose for 

removal of dissolved organic carbon (DOC) and turbidity in multiple source waters. Specific 

targets were not set for DOC and turbidity in the settled water; the selection of ‘optimal’ pH and 

coagulant dose was based on the relative performance between jars. Two sets of jar tests were 

conducted for each source water; in the first, the coagulant dose was kept constant while the pH 

was varied to select an optimal pH, and in the second the coagulant dose was varied while all the 

jars were kept at the optimal pH. Table 4 summarizes the source water quality and the test 

conditions performed during this study.  



Final GHWTP Jar Testing & Sludge Settling Results October 2019 

Trussell Technologies Inc. | Pasadena | San Diego | Oakland 6 

 
Table 4. Summary of jar test conditions. 

Source water 
Collection 

date 
Test # 

Turbidity 
(NTU) 

DOC 
(mg/L) 

pH tested 
Alum dose tested 

(mg/L) 

San Lorenzo 
River 

3/1/18 

1 37.1 4.4 6.3 – 7.04 73 

2 37.1 4.12 ~6.7 73 - 113 

3 37.1 4.04 ~6.7 73 - 113 

San Lorenzo 
River 

3/12/18 
4 6.35 2.94 6.36 – 7.38 73 

5 5.27 2.93 ~6.6 53 - 133 

Plant Blend (56% 
Newell Creek / 
44%San Lorenzo 
River) 

3/6/18 

6 2.00 2.99 6.2 – 7.27 73 

7 1.88 2.84 ~6.4 33 - 83 

Newell Creek 3/12/18 
8 2.66 4.37 6.53 – 7.12 73 

9 2.66 4.34 ~6.1 43 - 93 

 

3.1. pH Optimization 
The results of enhanced coagulation pH optimization for the different source waters are 

presented in Figure 1. The data demonstrate a correlation between pH and DOC removal in all 